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POLY PLASTIC MASTERBATCH
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Company Name POLY PLASTIC MASTERBATCH (SUZHOU)CO_LTD,
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Address SHIYUAN ROAD, BEIQIAQ STREET, XIANGCHENG DISTRICT, SUZHOU CITY
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The following sampleis) and sample information waswere submitted and identified by/on the behalf of
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L EL S PET R TAS0N1ERET #4004
Sample Name: Pet flame retardant masicr batch (TAS11 } spun fiber cloth sample
LS ] B
Sample Source Client deliver
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Hamdnm 2021.06.22
Sample Received Date Jun. 23, 2021
Baemam 2021.06.22-2021.06.2%
Testing Penod Jum, 22. 2021 w Jun. 28, 2021
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cmat WA L1557
Scope Certificate
Scope Certibeate Number T5-TE-D00G2893-GRS-02351000
‘Scope Certificate Version Number ITS-TE-D0062693-GRS-02352000
Intertek
ceriffies that
Poly Plastic Masterbatch (Suzhou) Co., Ltd
Testlle Exchange-10 (TE-I0): TE-00062853
License Number: TE-00D62893
Ma, 9, Xujisguan Raad, Beigion Strect, Xangcherg District,
Suzhou City, 215344,
Earge Pronince, Ching

hae been sudited and found to be in conformity with the

(GLOBAL RECYCLED STANDARD 4.0 (GRS 4.0)
Product e i ther specificdin the nclix) the standards}:
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T ot b ek U 2054715
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China Quality Mark
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